Keysight Technologies
85043A System Rack

Notice: Hewlett-Packard’s former Test and Measurement
business became part of Agilent Technologies in 1999, and
then Keysight Technologies in August 2014. This document is
provided as a courtesy but is no longer kept current and thus
will contain historical references to Agilent, HP or Hewlett-
Packard. For more information, go to www.keysight.com.

KEYSIGHT Installation Manual

TECHNOLOGIES


www.keysight.com

Notices

© Keysight Technologies, Inc. 1991 - 2014

No part of this manual may be reproduced in
any form or by any means (including elec-
tronic storage and retrieval or translation
into a foreign language) without prior agree-
ment and written consent from Agilent Tech-
nologies, Inc. as governed by United States
and international copyright laws.

Manual Part Number
85043-90001

Edition
October 2014
Published by:

Keysight Technologies, Inc.
1400 Fountaingrove Pkwy.
Santa Rosa, CA 95403 USA

Warranty

THE MATERIAL CONTAINED IN THIS
DOCUMENT IS PROVIDED “AS IS,” AND
IS SUBJECT TO BEING CHANGED,
WITHOUT NOTICE, IN FUTURE EDI-
TIONS. FURTHER, TO THE MAXIMUM
EXTENT PERMITTED BY APPLICABLE
LAW, KEYSIGHT DISCLAIMS ALL WAR-
RANTIES, EITHER EXPRESS OR IMPLIED,
WITH REGARD TO THIS MANUAL AND
ANY INFORMATION CONTAINED
HEREIN, INCLUDING BUT NOT LIMITED
TO THE IMPLIED WARRANTIES OF MER-
CHANTABILITY AND FITNESS FOR A
PARTICULAR PURPOSE. KEYSIGHT
SHALL NOT BE LIABLE FOR ERRORS OR
FOR INCIDENTAL OR CONSEQUENTIAL
DAMAGES IN CONNECTION WITH THE
FURNISHING, USE, OR PERFORMANCE
OF THIS DOCUMENT OR OF ANY INFORMA-
TION CONTAINED HEREIN. SHOULD
KEYSIGHT AND THE USER HAVE A SEP-
ARATE WRITTEN AGREEMENT WITH
WARRANTY TERMS COVERING THE
MATERIAL IN THIS DOCUMENT THAT
CONFLICT WITH THESE TERMS, THE
WARRANTY TERMS IN THE SEPARATE
AGREEMENT WILL CONTROL.

Technology Licenses

The hardware and/or software described in
this document are furnished under a license
and may be used or copied only in accor-
dance with the terms of such license.

Restricted Rights Legend

U.S. Government Restricted Rights. Software

and technical data rights granted to the fed-

eral government include only those rights
customarily provided to end user customers.
Keysight provides this customary commercial
license in Software and technical data pursuant to
FAR 12.211 (Technical Data) and

12.212 (Computer Software) and, for the
Department of Defense, DFARS 252.227-

7015 (Technical Data - Commercial ltems)

and DFARS 227.7202-3 (Rights in Commer-
cial Computer Software or Computer Soft-
ware Documentation).

Safety Notices

A CAUTION notice denotes a hazard.
It calls attention to an operating
procedure, practice, or the like that,
if not correctly performed or
adhered to, could result in damage
to the product or loss of important
data. Do not proceed beyond a
CAUTION notice until the indicated
conditions are fully understood and
met.

A WARNING notice denotes a haz-
ard. It calls attention to an operat-
ing proced ure, practice, or the like
that, if not correctly performed or
adhered to, could result in personal
injury or death. Do not proceed
beyond a WARNING notice until the
indicated conditions are fully
understood and met.



HP 85043A System Rack
Installation Manual

For use with

HP 8510 Vector Network Analyzers

SERIAL NUMBERS

This manual applies to HP 85043A system racks with serial number prefix 3044A. For a rack
with an earlier (or no) serial number prefix, see appendix A. A rack with a later prefix requires
a manual change suppliment (copies are available from Hewlett-Packard upon request).

A cacicaro

HP Part No. 85043-90001
Microfiche Part No. 85043-90002
Printed in USA January 1991

Edition 2



Warranty

This Hewlett-Packard instrument product is warranted against defects in material and
workmanship for a period of one year from date of delivery. During the warranty period,
Hewlett-Packard Company will, at its option, either repair or replace products which prove to
be defective.

For warranty service or repair, this product must be returned to a service facility designated
by HP. Buyer shall prepay shipping charges to HP and HP shall pay shipping charges to
return the product to Buyer. However, Buyer shall pay all shipping charges, duties, and taxes
for products returned to HP from another country.

HP warrants that its software and firmware designated by HP for use with an instrument
will execute its programming instructions when properly installed on that instrument. HP
does not warrant that the operation of the instrument, or software, or firmware will be
uninterrupted or error {ree.

LIMITATION OF WARRANTY

The foregoing warranty shall not apply to defects resulting from improper handling by Buyer,
Buyer-supplied software or interfacing, unauthorized modification or misuse, or operation
outside of the environmental specifications for the product.

NO OTHER WARRANTY IS EXPRESSED OR IMPLIED, HP SPECIFICALLY
DISCLAIMS THE IMPLIED WARRANTIES OR MERCHANTABILITY AND FITNESS
FOR A PARTICULAR PURPOSE.

EXCLUSIVE REMEDIES

THE REMEDIES PROVIDED HEREIN ARE BUYER’S SOLE AND EXCLUSIVE
REMEDIES, HP SHALL NOT BE LIABLE FOR ANY DIRECT, INDIRECT, SPECIAL,
INCIDENTAL, OR CONSEQUENTIAL DAMAGES, WHETHER BASED ON CONTRACT
TORT, OR ANY OTHER LEGAL THEORY.

L]

Assistance

Product maintenance agreements and other customer assistance agreements are available for
Hewlett- Packard Products.

For any assistance, contact your nearest Hewlett-Packard Sales and Service Office. Addresses
are provided at the back of this manual.

©Copyright Hewlett-Packard Co., 1400 Fountaingrove Pkwy., Santa Rosa, CA 95403 U.S.A.



Safety Considerations

General

This product and related documentation must be reviewed for familiarization with safety

markings and instructions before operation. This product has been designed and tested in
accordance with international standards.

Safety Symbols

YA

Instruction manual symbol: the product will be marked with this symbol when it is necessary
for the user to refer to the instruction manual (refer to Table of Contents).

;

Indicates hazardous voltages.

- .

Indicates earth (ground) terminal.

Warning The WARNING sign denotes a hazard. It calls attention to a procedure,
practice, or the like, which, if not correctly performed or adhered to, could result
a in personal injury. Do not proceed beyond a WARNING sign until the indicated
conditions are fully understood and met.
Caution The CAUTION sign denotes a hazard. It calls attention to an operating
procedure, practice, or the like, which, if not correctly performed or adhered
ﬂ to, could result in damage to or destruction of part or all of the product. Do

not proceed beyond a CAUTION sign until the indicated conditions are fully
understood and met.




Safety Earth Ground

This is a Safety Class I product (provided with a protective earthing terminal). An
uninterruptible safety earth ground must be provided from the main power source to the
product input wiring terminals, power, cord, or supplied power cord set. Whenever it is likely
that the protection has been impaired, the product must be made inoperative and secured
against any unintended operation.

Before Applying Power

Verify that the product is configured to match the available main power source per the input
power configuration instructions provided in this manual.

If this product is to be energized via an autotransformer make sure the common terminal is
connected to the neutral (grounded side of the mains supply).

Servicing

Any servicing, adjustment, maintenance, or repair of this product must be performed only by
qualified personnel.

Adjustments described in this manual may be performed with power supplied to the product
while protective covers are removed. Energy available at many points may, if contacted, result
in personal injury.

Capacitors inside this product may still be charged even when disconnecied Jrom their power
source.

To avoid a fire hazard, only fuses with the required current rating and of the specified type
(normal blow, time delay, etc.) are to be used for replacement.



Contents

40

General Information
Serial Number . . . . . . . . . . . . .

System Racks Documented in this Manual . . . .

Power Capability . . . . . . . . . . ..
Incoming Inspection . . . . . . . . . ..
Dimensions and Required Clearances . . .
Instrument Configurations . . . . . . . .
Basic Configuration . . . . . . . . ..
Modified Configurations . . . . . . . .

OtherConﬁgurations.....................:

Periodic Maintenance . . . . . . . . . .

Installing Instruments

Introduction . . . . . . . . . . .. ..
Tools Required . . . . . . . . . . . .
Instrument Preparation . . . . . . . .

Proceddre 4 <o e s % & m owow % i

Mechanical Assembly
Introduction . . . . . e e e e e e ..
Tools Required . . . . . . . . . . ..

Procedure s = o o % 5 ¢ % 0% & % % ¥ & 8o ow ¥ 8 & w e w g

Attaching an Equipment Table . . . . . .
Procedure C e e e e e

Electrical Connections
Instrument Interconnections . . . . . . .
Procedure . . . . . . . . « .« . . . . .

Replaceable Parts
Introduction . . . - . . . . . . . . ..
Ordering Parts . . . . . . . . . . ..

Documentation Replacement . . . . . .

Upgrading . . . . . . . . . . . . ..

Backdating
Introduction . . . . . . . . . . . . ..

Serial Prefixes Documented in this Appendix

------

------

oooooooooo

......

......

ooooooooo

...........

Racks with Serial Prefix 2445A or 2349A . . . . . . . . .

Racks Without a Serial Number Label .
Upgrading . . . - . . . . .+ o ..

85043A

......

. .

Contents-1



Figures

1-1. System Rack Dimensions and Required Clearances . . . . . . . . . . . 1-3
2-1. Installing Instruments . . . . . . . . § OB e m ow owomn mn R 2-3
3-1. Mechanical Assembly . . . . . . . . . . ... .. .. SR R W% R S 3-3
3-2. Side-By-Side-Position Table Atta,chment A RN L LT T T 3-4
3-3. L-Shaped-Position Table Attachment . . . o E e % DE SU 3-4
3-4. Work Surface Indentations; Table Clip Attachment Pomts R 3-5
5-1. Replaceable Parts . . . . . . . . .. .. ... .. ... ... ... 55
Al Heplareable Paits « o v v = wowmn & o« %m0 8 ¥ 6@ e % e e e e A-5

Tables

1-1. System Rack Power Capability . . . . . . . . . . . . . .. WoRw B % 1-1
1-2. Shipment Verification List . . . . . . . . . . . .. . . .. SR R 1-2
5-1. Replaceable Parts . . . . . . . . . . ... .. S5 oz s mamoaes X & 5-2
A-1. Replaceable Parts . . . . . . . . .. e e e e oWl % ¥ ¥ A-2

Contents-2 85043A



General Information

The HP 85043A system rack is designed to rack-mount an HP 8510 network analyzer system.
Use the procedures in this manual to:

1. Install instruments in the rack.
2. Finish the mechanical assembly of the rack.
3. Make the electrical connections in and to the rack.

Serial Number

Each system rack has a serial number label attached inside the cabinet door. The first four
numbers and a letter comprise the serial number prefix; the last five digits are the serial
number unique to each rack. Give both parts of the serial number in any reference to your
rack.

System Racks Documented in this Manual

This manual applies to any HP 85043A system rack whose serial prefix is listed on the title
page. A rack with an unlisted serial prefix is different from those documented, and the manual
for that rack is supplied with a manual changes supplement that documents the difference(s).

Power Capability

Table 1-1 lists the power handling capability of the system rack. For the power requirements
of your system, refer to the HP 8510 documentation. Be sure that the rack can handle the
power required by your system before you connect the rack to line power.

Table 1-1. System Rack Power Capability

Power Strip Circuit
Maximum Rating | Breaker
(VA) (A)
1200 10

85043A General Information 1-1



Incoming Inspection

Uncrate the system rack cabinet as shown in the installation section of the HP 8510 system
documentation, or the HP 8510 on-site service manual. the cabinet is shipped with the
instrument support rails, blank front panels, drawer, air baffle, and 3-conductor main power
cable installed. Use Table 1-2 to verify the completeness of your shipment,

If the shipment is damaged or incomplete, save all packing material and contact the nearest
Hewlett-Packard office (listed at the end of this manual). Hewlett-Packard will arrange for
repair or replacement of damaged or incomplete shipments without waiting for a settlement
from the transportation company.

Table 1-2. Shipment Verification List

HP
Description Qty | Part Number

Cabinet Assembly 1 85043-60013

(With instrument support rails, blank front panels,

drawer, air baffle, and main power cable installed.)
Work Surface 1 85043-00030
Support Rail 2 85043-00031
Filler Panels

Right Filler Panel 1 |85043-00028

Left Filler Panel 1 85043-00029
Antistatic Mat Kit 1 |85043-80003
Extra Blank Front Panel 3.5 in (88.9 mm) 2 |85043-00047
Rack Mounting Kits

3.5 in Mounting Kit 1 |5060-8739

5.25 in Flange Kit 4 | 5062-4071

7 in Flange Kit 2 | 5062-4072
Foam Pads

T-shaped 3.75 x 17.5 x 2 in 1 | 85043-80010

Rectangle 2 x 17.5 x 2 in 2 185043-80011

U-shaped 5.25 x 21.75 x 4 in 1 85043-80012
Cables and Power Cords

HP-IB Cable Im (3.3 ft) 2 | 8120-3445

Instrument Power Cord 3-conductor 905-0 4 |8120-1396

Instrument Power Cord 3-conductor 905-8 1 |8120-1860
Dress Screw 10/32 pan head Phillips 0.625-in-il 24 | 0570-1366

(Most of these screws are already installed.)
HP 85043A Manual 1 [85043-90001

1-2 General Information 85043A



Dimensions and Required Clearances

Figure 1-1 specifies both the dimensions of the system rack and the clearances required for
proper ventilation.

= 60 cm -
(24 in)
A
56.5cm
(22 in)
5 ecm (2 in)
s 128cm
5 (50 in)
C
66.5cm
(26 in)
1
T I
&5 X \ /
WORK SURFACE ADDITIONAL INFORMATION
Width = 60 cm (24 in) Depth of cabinet = 80 cm (32 in)
Depth = 35 cm (14 in) Depth including work surface = 115 cm (45 in)
Total depth with rear door open = 175 em (69 in)
REQUIRED CLEARANCES
Minimum rear clearance required for ventillation = 15 em (6 in)
Minimum side clearance required for wventillation, each side = 15 e¢m (6 in)

Figure 1-1. System Rack Dimensions and Required Clearances

85043A General Information



Instrument Configurations

Basic Configuration

The instrument support rails and the blank front panels of the system rack are shipped
configured for an HP 8510C network analyzer system using an HP 8340, 8341, or 836xx
synthesized sweeper as the source (see Figure 2-1).

Modified Configurations

If you are installing an HP 8510A or B network analyzer system, or are using an HP 8350
sweep oscillator as the system source, you must add blank front panels. These changes are
documented in the installation procedure.

Other Configurations

The system rack was designed for one configuration of the HP 8510 network analyzer system;
other configurations of the system in this rack can result in overheating, which adversely
affects electrical and mechanical specifications.

You can also use the system rack to hold instruments other than those in an HP 8510 network
analyzer system, but be aware that you should first make careful temperature and air-flow
tests of the proposed configuration.

Periodic Maintenance

Regularly inspect the air filter on the cabinet door. Replace it at least once a year, more often
as needed (see Table 5-1 for the replacement part number).

1-4 General Information 85043A



Installing Instruments

ST
Introduction
Caution The instruments you will install are large and heavy. To prevent damage
to the instruments or injury to yourself, have someone help you put the
# instruments into the rack.

Also note that, unlike some rack systems, the HP 85043A rack must be in
its normal, upright position when you install the instruments. Do not install
instruments when the rack is on its side or back; this can damage both the
instruments and the rack.

Tools Required

You will need the following tools to install the instruments:
® One medium-size Pozidriv screwdriver.

= One medium-size Phillips screwdriver.

# One small flat-blade screwdriver.

® The installation section of the HP 8510 documentation.

Instrument Preparation
Before you can install the instruments in the rack, you must do the following:
1. Remove all instrument feet and lock feet.

9. If the source is an HP 8350, remove the instruction card assembly attached to the bottom
of the instrument.

3. Install rack mount flanges. An instruction sheet is packed with each rack mount flange kit.

If space is limited, you can install the rack mount flanges on each instrument as you place
it on the support rails in the rack.

85043A Installation 2-1



Procedure

1. To prevent the rack cabinet from rolling, fully extend the four lock feet (see Figure 2-1).

2. Install the source in the rack above the 5-inch blank panel.

3. If the source is an HP 8350 sweep oscillator, install a 1.75-inch blank panel above the
source.

4. Using 10/32 dress screws, securely attach the source.

5. Install the following instruments, beginning at the top of the rack (see Figure 2-1):

a.

c.
d.

e.

If the analyzer is an HP 8510A or B, install a 1.75-inch blank panel at the top of the
rack.

. Install the display/processor below the blank panel (HP 8510A or B), or at the top of

the rack (HP 8510C).
Install the IF detector below the display/processor.
Install the test set below the IF detector.

Using 10/32 dress screws, securely attach the instruments.

6. From the rear, install the foam baffling pads:

a.

b.

C.

If the source is an HP 8340 or 836xx:
i. Insert a rectangular pad above the test set.
ii. Insert the T-shaped pad above the source.

iii. Push both pads forward so that the back of the pads line up with the back of
the instruments. Slots cut into the sides of the T-shaped pad let it fit over the
instrument support rails.

If the source is an HP 8350:
i. Insert the rectangular pad above the test set.

ii. Insert the U-shaped pad above the source. The side pieces of this pad fit between
the sides of the cabinet and the instrument.

iii. Push both pads forward so that the back of the pads line up with the back of the
instruments.

iv. Insert the T-shaped pad above the U-shaped pad. Slots cut into the sides of the this
pad let it fit over the instrument support rails. Push the pad forward so that it lines
up with the back of the instruments.

If the analyzer is an HP 8510A or B, install the remaining rectangular pad above the
display/processor.

7. Continue with Chapter 3.

2-2

Instaliation 85043A



1.75 in BLANK PANEL DISPLAY/PROCESSOR
(HP 8510A OR B ONLY) |
ol
3
o
E O
o |~ IF DETECTOR
o
o
o
L [ TEST SET
-
/
1.75 in BLANK PANEL el 3 :
(HP 8350 ONLY) 2 :
o ]
1 :
] ™% SOURCE
———
L T
/ :
LOCK FOOT
(4 PLACES)

Figure 2-1. installing Instruments

85043A Installation 2-3






Mechanical Assembly

Introduction

The system rack is shipped almost completely assembled. Use the following procedure to
complete the assembly.

Tools Required
You will need the following tools to complete the rack assembly:
s One medium-size Pozidriv screwdriver.

® One medium-size Phillips screwdriver.

Procedure
Note The hardware required to attach the work surface rails is shipped in the box
i with the work surface.

1. Attach the right and left filler panels to the outside of the support rails (see Figure 3-1):

a. Lay the rails down in the position they will have when they are installed on the rack:
i. Face the rails inward, toward each other.

ii. Place each rail so that the end with a row of holes is toward the front, and the end
with a keyhole-shaped cutout is toward the rear.

b. Position each filler panel (right and left) so that the small end of the panel is toward the
rear of the support rail.

c. Attach each filler panel to the rail with two 0.5-inch long, 10/32 Pozidriv screws, and
two external-tooth lock washers.

9. Attach the work surface support rails to the inside of the cabinet:

a. Pass the large end of the keyhole-shaped cutout in one rail over the shoulder screw
mounted inside the cabinet.

b. Slide the rail fully toward the rear of the cabinet.

c. Using one 0.5-inch long, 10/32 Pozidrive screw, one split lock washer, and one flat
washer, loosely attach the rail to the cabinet.

d. Repeat the previous three steps for the second support rail.

85043A Assembly 3-1



e. Make sure that the rails are level.
f. Tighten the screws (you may need to hold each rail in place as you tighten the screws).
3. Attach the work surface:

a. Slide the work surface onto the support rails: hold out the two spring-loaded pins
underneath the sides of the work surface, and slide the work surface all the way back
onto the rails. The work surface should come to rest against the front of the rack.

b. From under the work surface, attach the shoulder screws to the support rails, one
on each side at the front. these screws stop the forward travel of the work surface to
prevent it from sliding off the support rails as you adjust it.

c. Check that the work surface is steady and level. As required, adjust and retighten the
support rail attaching screws.

4. Adjust the depth of the work surface:
a. Reach underneath each side of the work surface, near the front edge.
b. Locate the spring-loaded pin on each side.

Pull both pins out, toward the outside edges of the work surface.

o

e

Slide the work surface in or out as desired.

e. When the work surface is the desired depth, release the pins and slide the work surface
in or out slightly until the pins engage in the holes in the support rails.

5. Install the anti-static mat:
a. Lay the mat flat on the work surface.

b. Connect the ground wire to the 10/32 ground stud located below the work surface, on
the left-hand side of the cabinet.

6. Continue with Chapter 4.

Note A procedure to attach an equipment table to the work surface is documented
later in this chapter (see “Attaching an Equipment Table”). It is easiest,
# however, to fully install the test equipment, then attach the larger work area.

3-2 Assembly 85043A



WORK SURFACE

/ SUPPORT RAILS

FILLER PANEL

(2 PLACES) \

TELOOLO0E
O8O0 0O80

T = 1)
P .3

Figure 3-1. Mechanical Assembly

85043A Assembly 3-3



Attaching an Equipment Table

If you require a larger work area than the system rack work surface, you can use the U-shaped

attaching clip provided with the rack to secure an HP 92214A/B/C equipment table to either
side of the work surface.

Procedure

1. Decide whether you will attach the equipment table to the work surface:

a. If you wish to attach the table in the side-by-side position (see Figure 3-2), go to step 3.

RACK
TABLE

WORK ~@f————— ATTACH CUP HERE
SURFACE

Figure 3-2. Side-By-Side-Position Table Attachment

b. If you wish to attach the table in the L-shaped position (see Figure 3-3), continue with
step 2.

RACK

TABLE

WORK
SURFACE

ATTACH CUP HERE

Figure 3-3. L-Shaped-Position Table Attachment

2. If you want to attach the equipment table in the L-shaped position, engage the uncoated
end of the table attaching clip over the indentation toward the front of the work surface
(see Figure 3-4). Continue with step 4.

3-4 Assembly 85043A



| ] I/ 1
REAR |
INDENTATION N al E
FRONT | —— |
INDENTATION |

L —
Figure 3-4. Work Surface Indentations; Table Clip Attachment Points

3. If you want to attach the equipment table in the side-by-side position, engage the uncoated
end of the table attaching clip over the indentation toward the rear of the work surface (see
Figure 3-4). Continue with step 4.

4. Ensure that the open part of the clip faces outward, and the vinyl-coated handle is on the
side of the work surface that you want the table to be attached to. The clip fits into the
indentation on the work surface and hangs straight down underneath the work surface.

5. Push the table flush against the work surface in the desired position.

6. From under the table, grasp the attaching clip handle and push it upward, over the
underside edge of the table. The attaching clip should snap into place, securely attaching
the table to the work surface.

85043A Assembly 3-5






Electrical Connections

Instrument Interconnections

Refer to the instrument interconnections described in the installation section of the HP 8510
documentation. Rack mounting and bench configurations use the same interconnection cables
and instrument interconnection sequences, but different ac power cables are used in rack
mounting.

The following procedure lists the steps to follow in applying ac power to the instruments in
the system rack. For more detailed information regarding ac power connections, refer to the
HP 8510 documentation.

Please read this entire section before you connect any instrument to line power.

Procedure

1. Check that the ac power outlet to be used is properly grounded and able to supply the
maximum power required for the system (refer to Table 1-1).

2. Check that the appropriate 3-conductor, grounded plug is attached to the rack’s external
ac power cable. If not, attach the required plug.

3. Check that all instruments in the system rack are connected to the rack power strip.

Caution Use the 3-conductor grounded cables supplied with the system rack, rather
than the ones supplied with the instruments. Make instrument power
ﬂ connections inside the system rack cabinet, directly to the power strip.

Regardless of the line voltage or the power plug used for the external power
connection, do not modify either the instrument cables, or the power strip.

Connect the system rack to a power outlet through a protective earth ground
contact (grounding one conductor of a 2-conductor outlet does not provide
adequate protection). Do not use extension cords or adapters.

Failure to observe these precautions can result in personal injury, instrument
damage, or both.

4. Check that the line switch on the rear panel of the display/processor is set to SYSTEM
CONTROLLED.

5. At all instrument (and peripheral) front panels, set the power switch off.

6. At all instrument (and peripheral) rear panels, check that the correct ac line voltage is set,
and the correct fuse is installed.

7. At the rear of the system rack cabinet, set the circuit breaker switch off.

85043A Connections 4-1



8. Plug the system rack main power cable into the grounded ac power outlet,

11.

12.

. Plug any peripherals into grounded ac power outlets.
10.

Turn on the system rack circuit breaker switch.

Turn on the network analyzer system in the following order:

a.
b.

C.

Source.

Test set.

System peripherals (if used):
i. Plotter.

ii. Printer.

. Network Analyzer (one switch, on the IF detector, turns on both the HP 85101 and the

85102).

The network analyzer is turned on after the source and the test set so that the
analyzer can gain control of the instruments connected to the 8510 system bus.

If used, turn on peripherals and the controller in the following order:

a.
b.
c.
d.
e.

f.

Disk drive(s).
Plotter.

Printer.

Power meter.
Noise figure meter.

Controller (computer).

13. If used, turn on any other system elements.

You can now perform system checks or a system verification (refer to performance tests in the

HP 8510 documentation).

Note

If you wish to attach an equipment table to the work surface, see “Attaching
an Equipment Table” in Chapter 3.

4-2 Connections 85043A



Replaceable Parts

Introduction

Ordering Parts

Table 5-1 lists the system rack replacement part numbers. To order a listed part, note the
description, HP part number, and the quantity desired. Telephone or send your order to the
nearest Hewlett-Packard office (see inside the back cover of this manual).

Documentation Replacement

A manual part number and microfiche part number are listed in Table 5-1. Use either to order
extra copies of this manual. Microfiche are 10 by 15 cm (4 by 6 in) microfilm transparencies.
Each microfiche contains reduced photocopies of the manual pages.

Upgrading

You can upgrade a system rack with a serial prefix 2445A or below to match a serial prefix
3044A rack; see Appendix A for the upgrade kit part number. The upgrade kit provides
larger casters and a cabinet skirt to raise the height of the cabinet, along with the hardware
and instructions needed to move the instrument support rails and work surface down to
accommodate a larger HP 85101.

85043A Replaceable Parts 5-1



Table 5-1. Replaceable Parts

Qty Per | HP Replacement
Description System Part Number
Cabinet Assembly; includes: 1 85043-60013
Lock Feet 4 0403-0525
Screw M5x0.8 10-mm-lg pan head Pozidriv (6) 0515-1546
Hex Nut w/ext-lkwr M5x0.8 3.3-mm-thk (6) 0535-0081
Metal Locking Hex Nut 5/16-18-thd 0.266-in-thk (16) 0590-1267
Swivel Castor 3.0-in-id 4 1492-0086
Right Side Panel 1 85043-00069
Left Side Panel 1 85043-00070
Frame Assembly includes: 1 85043-00071
Base Assembly; includes: 1 85043-00072
Press-in Stud 10/32 0.5-in-lg unf-2A SST (5) 0570-1039
Threaded Insert Nut M8x1.25 STL (8) 0590-1589
Stifiner Bracket 1 85043-00073
Leveling Nut (4) 85043-20004
Side Panel Bracket 4 85043-00040
Left Column 2 85043-00074
Right Column 2 85043-00075
Top Frame 1 85043-00043
Top Cap Assembly; includes: 1 85043-00044
Threaded Insert Nut M5x0.8 16-mm-Ig (2) 0590-1303
Hold Down Bracket 1 85043-00045
Stiffener 1 85043-00058
Hinge Kit; includes: 2 85043-00060
Hex Nut w/ext-lkwr M5x0.8 3.3-mm-thk (2) 0535-0081
Hinge Pin 6.19 mm 1 3110-0166
Hinge 1 85043-00059
Left Front Panel 1 85043-00076
Right Front Panel 1 85043-00077
Cabinet Door Assembly; includes: 1 85043-00078
TP Polyu 0.375 inches 9.7t |0460-1204
Velero Fastener 2L x 1W 9 0510-1209
Lock and Keys 1 1390-0344
Hinge 2 29400-00014
Cam 1 85043-00010
Air Filter PF10PPI 1 85043-80021
Drawer Assembly; includes: 1 85043-00022
Lockwasher 0.195-in-id internal tooth #10 (2) 2190-0011
Screw 10/32 pan head Pozidriv 0.312-in-1g (2) 2680-0129
Drawer Body 1 85043-00050
Finger Grip Cover 1 85043-00055
Finger Grip 1 85043-40001

5-2 Replaceable Parts 85043A



85043A

Table 5-1. Replaceable Parts (continued)

Qty Per | HP Replacement
Description System Part Number
Work Surface Replacement Kit; includes: 85043-60001
Lockwasher 0.194-in-id helical #10 (4) 2190-0034
Right Filler Panel 1 85043-00028
Left Filler Panel 1 85043-00029
Work Surface 1 85043-00030
Support Rail 2 85043-00031
Sholder Screw (4) 85043-20002
Locking Clip 1 |85043-20003
Ground Cord 1 85043-60002
Blank Front Panels
1.75 in (44.45 mm) Panel 4 85043-00046
3.5 in (88.9 mm) Panel 1 85043-00047
5.0 in (133.3 mm) Panel 1 85043-00048
Rack Mount Flange Kits
3.5 in Flange 1 5060-8739
5.25 in Flange 4 5062-4071
7 in Flange 1 5062-4072
Foam Pads
T-shaped 3.75 x 17.5 x 2 in 1 85043-80010
Rectangle 2 x 17.5 x 2 in 2 85043-80011
U-shaped 5.25 x 21.75x 4 in 1 85043-80012
Cables and Power Cords
HP-IB Cable 1m (3.3 ft) 8120-3445
Instrument Power Cord 3-conductor 905-0 4 8120-1396
Instrument Power Cord 3-conductor 905-8 8120-1860
Main Power Cable
3-conductor Cable 14 AWG 8 ft 1 8120-4822
Cable Connector 1 81251-4218
Power Strip
Power Strip 6-outlet 1 81251-3670
Mounting Clip . 81251-2492
Mounting Bracket 2 85043-00001
Circuit Breaker
Bushing 1 ©100-81237
Terminal Block End Cap 1 0360-1094
Terminal Block Section 2 0360-1570
Cable Connector Strain Relief 1 81252-0045
Circuit Breaker 10A 240V 1 3105-0092
Switch Cover 1 85043-00018
Switch Mounting Box 1 85043-00019
Switch Box Panel (rear panel) 1 85043-00020
Nut Plate (rear panel) 2 85043-00023
Documentation
HP 85043A Manual 1 85043-90001
Microfiche 85043-90002

Replaceable Parts §-3



Table 5-1. Replaceable Parts (continued)

Qty Per | HP Replacement
Description System Part Number
Labels
Ground Label 2 7120-6153
Instrument Caution Label 1 7121-2527
HP 8510 ID Label 1 85043-80007
Bezel Retainer 2 0510-81267
Bezel 23 x 125 mm 1 5040-8887
85043A ID Label 1 85043-80016
Misc. Items
Ty Wrap 1400-0493
Conductive Table Mat 1 9300-0797
Grounding Wrist Strap 9300-1367
Strap-to-Mat Grounding Cord 9300-1980

Chassis Slide 2 85043-00021
Aluminum Air Baffle 1 85043-00007
Door Strike Latch 1 85043-00009
Instrument Support Rail 12 85043-00049
Ground Stud 1 85043-20001
Diaphram 2 85043-40002

Misc. Hardware
Locknut for 1/2 in conduit
Crimped Ground Terminal #10 12-10-AWG
Crimped Terminal fer 12-AWG gry
Screw M4x0.7 10-mm-lg pan head Pozidriv
Screw M5x0.8 10-mm-lg pan head Pozidriv
Hex Nut w/ext-lkwr M5x0.8 3.3-mm-thk
Press-in Stud 10/32 0.5-in-1g unf-2A SST
Dress Screw 10/32 pan head Phillips 0.625 IL
Sheet Metal Nut 10/32 0.5-wd STL
Metal Locking Hex Nut 5/16-18-thd 0.266-in-thk
Threaded Insert Nut M5x0.8 16-mm-lg
Threaded Insert Nut M8x1.25 STL
Lockwasher 0.195-in-id internal tooth #10
Lockwasher 0.195-in-id external tooth #10
Lockwasher 0.256-in-id external tooth 1/4 in
Lockwasher 0.194-in-id helical #10
Lockwasher 4.0 helical 4.1-mm-id 7.6-mm-od
Screw 6/32 flat head Pozidriv 0.312-in-Ig
Screw 10/32 pan head Pozidriv 0.5-in-lg
Screw 10/32 pan head Pozidriv 0.312-in-1g
Hex Nut w/lkwr 10/32 0.125-in-thk
Double-Chamfer Hex Nut 1/4-20-thd 0.188-in-thk
Flat Washer 4.0 4.4-mm-id 8.85-mm-od
Sholder Screw
Leveling Nut

1 0100-0433
0362-0541
8 0362-0930
17 0515-0926
0515-1546
0535-0081
5 0570-1039
46 0570-1366
75 0590-0804
16 0590-81267
0590-1303
0590-1589
2 2190-0011
38 2190-00812
2190-0013
2190-0034
2190-0586
2360-0194
2680-0103
2680-0129
2740-0003
2950-0004
3050-0893
85043-20002
85043-20004

L I R I I U e

5-4 Replaceable Parts

85043A



85043A

FRONT PANEL
(2 PLACES)

DIAPHRAM
(ON SIDE PANEL)
(2 PLACES)

FILLER PANEL
(2 PLACES)

WORK  SURFACE
SUPPORT RAIL

LOCK FOOT
(4 PLACES)

e

A

EEE-TX-A]

.\ N—

%

|

sl

L

&

/

Figure 5-1. Replaceable Parts

TOP

INSTRUMENT
SUPPORT RAIL

BLANK
FROMT PANEL

DRAWER

Replaceable Parts 5-5






Backdating

Introduction

System racks that have a serial prefix lower than the one listed on the title page of this
manual were manufactured before those documented in this manual. Older racks are slightly
different, and while all differences are not documented in this appendix, Table A-1 provides
replacement parts.

Serial Prefixes Documented in this Appendix

This appendix documents system racks with serial prefix 2445A or 23494, and system racks
that were shipped without a serial number label.

Racks with Serial Prefix 2445A or 2349A

Six parts are different between these two versions, but only three are not interchangeable.
Both part numbers for the unique parts are provided in Table A-1.

Racks Without a Serial Number Label

To order parts for a system rack without a serial number label, use serial prefix 2349A. While
some parts may differ slightly from the originals, they are completely interchangeable.

Upgrading

You can upgrade a system rack with a serial prefix 2445A or below to match a serial prefix
3044A rack; see Table A-1 for the upgrade kit part number.

85043A Backdating A-1



Table A-1. Replaceable Parts

Qty Per |HP Replacement
Description System Part Number
Cabinet Assembly; includes: 1 85043-60003
Lock Feet 4 0403-0525
Screw M5x0.8 10-mm-lg pan head Pozidriv (6) 0515-1546
Hex Nut w/ext-lkwr M5x0.8 3.3-mm-thk (6) 0535-0081
Metal Locking Hex Nut 5/16-18-thd 0.266-in-thk (16) 0590-1267
Swivel Castor 2.5 ID 4 1492-0095
Right Side Panel 1 85043-00026
Left Side Panel 1 85043-00027
Frame Assembly includes: 1 85043-00037
Base Assembly; includes: 1 85043-00038
Press-in Stud 10/32 0.5-in-Ig unf-2A SST (5) 0570-1039
Threaded Insert Nut M8x1.25 STL (8) 0590-1589
Caster Bracket 2 85043-00039
Leveling Nut (4) 85043-20004
Side Panel Bracket 4 85043-00040
Left Column 2 85043-00041
Right Column 2 85043-00042
Top Frame 1 85043-00043
Top Cap Assembly; includes: 1 85043-00044
Threaded Insert Nut M5x0.8 16-mm-lg (2) 0590-1303
Hold Down Bracket 1 85043-00045
Stiffener 1 85043-00058
Hinge Kil; includes: 2 85043-00060
Hex Nut w/ext-lkwr M5x0.8 3.3-mm-thk (2) 0535-0081
Hinge Pin 6.19 mm 1 3110-0166
Hinge 1 85043-00059
Left Front Panel 1 85043-00061
Right Front Panel 1 85043-00062
Cabinet Door Assembly; includes: 1 85043-00024
TP Polyu 0.375 inches 9.3 0460-1204
Velcro Fastener 2L x 1W 9 0510-1209
Lock and Keys 1 1390-0344
Hinge 2 29400-00014
Cam 1 85043-00010
Air Filter PF10PPI 1 85043-80018
Drawer Assembly; includes: 1 85043-00022
Lockwasher 0.195-in-id internal tooth #10 (2) 2190-0011
Screw 10/32 pan head Pozidriv 0.312-in-Ig (2) 2680-0129
Drawer Body 1 85043-00050
Finger Grip Cover 1 85043-00055
Finger Grip 1 85043-40001

A-2 Backdating

85043A



85043A

Table A-1. Replaceable Parts (continued)

Qty Per |HP Replacement
Description System Part Number
Work Surface Replacement Kit; includes: | 85043-60001
Lockwasher 0.194-in-id helical #10 (4) 2190-0034
Right Filler Panel 1 85043-00028
Left Filler Panel 1 85043-00029
Work Surface 1 85043-00030
Support Rail 2 85043-00031
Sholder Screw (4) 85043-20002
Locking Clip 1 85043-20003
Ground Cord 1 85043-60002
Blank Front Panels
1.75 in (44.45 mm) Panel 3 85043-00046
3.5 in (88.9 mm) Panel 85043-00047
5.0 in (133.3 mm) Panel 1 85043-00048
Rack Mount Flange Kits
3.5 in Flange 1 5060-8739
5.25 in Flange 4 5062-4071
7 in Flange 1 5062-4072
Foam Pads
T-shaped 3.75 x 17.5x 2 in 1 85043-80010
Rectangle 2 x 17.5 x 2 in 1 85043-80011
U-shaped 5.25 x 21.75 x 4 in 1 8504380012
Cables and Power Cords
HP-IB Cable 1m (3.3 ft) 8120-3445
Instrument Power Cord 3-conductor 905-0 8120-1396
Instrument Power Cord 3-conductor 905-8 1 8120-1860
Main Power Cable
3-conductor Cable 14 AWG 8 ft 1 8120-4822
Cable Connector 1 1251-4218
Power Strip
Power Strip 6-outlet 1 1251-3670
Mounting Clip 1251-2492
Mou.nt'E& Bracket 85043-00001
Circuit Breaker
Bushing 1 0100-1237
Terminal Block End Cap 1 0360-1094
Terminal Block Section 2 0360-1570
Cable Connector Strain Relief 1 1252-0045
Circuit Breaker 10A 240V 1 3105-0092
Switch Cover (serial prefix 2349A) 1 85043-00004
Switch Cover (serial prefix 2445A) 1 85043-00018
Switch Mounting Box (serial prefix 2349A) 1 85043-00003
Switch Mounting Box (serial prefix 2445A) 1 85043-00019
Switch Box Panel (rear panel) (serial prefix 2349A) 1 85043-00014
Switch Box Panel (rear panel) (serial prefix 2445A) 1 85043-00020
Nut Plate (rear panel) 2 85043-00023

Backdating A-3



Table A-1. Replaceable Parts (continued)

Qty Per | HP Replacement
Description System | Part Number
Labels
Ground Label 2 7120-6153
Instrument Caution Label 1 7121-2527
HP 8510 ID Label 1 85043-80007
Bezel Retainer 2 0510-1267
Bezel 23 x 125 mm 1 5040-8887
85043A ID Label 1 85043-80016
Misc. Items
Ty Wrap 1400-0493
Conductive Table Mat 1 9300-0797
Grounding Wrist Strap 9300-1367
Strap-to-Mat Grounding Cord 9300-1980
Chassis Slide 2 85043-00021
Aluminum Air Bafle 1 85043-00007
Door Strike Latch 1 85043-00009
Instrument Support Rail 12 85043-00049
Ground Stud 1 85043-20001
Diaphram 2 85043-40002
Misc. Hardware
Locknut for 1/2 in conduit 1 0100-0433
Crimped Ground Terminal #10 12-10-AWG 4 0362-0541
Crimped Terminal fer 12-AWG gry 8 0362-0930
Screw M4x0.7 10-mm-lg pan head Pozidriv 17 0515-0926
Screw M5x0.8 10-mm-Ig pan head Pozidriv 6 0515-1546
Hex Nut w/ext-lkwr M5x0.8 3.3-mm-thk 8 0535-0081
Press-in Stud 10/32 0.5-in-1g unf-2A SST 5 0570-1039
Dress Screw 10/32 pan head Phillips 0.625 IL 46 0570-1366
Sheet Metal Nut 10/32 0.5-wd STL 75 0590-0804
Metal Locking Hex Nut 5/16-18-thd 0.266-in-thk 16 0590-1267
Threaded Insert Nut M5x0.8 16-mm-Ig 2 0590-1303
Threaded Insert Nut M&8x1.25 STL 8 0590-1589
Lockwasher 0.195-in-id internal tooth #10 2 2190-0011
Lockwasher 0.195-in-id external tooth #10 38 2190-0012
Lockwasher 0.256-in-id external tooth 1/4 in 1 2190-0013
Lockwasher 0.194-in-id helical #10 4 2190-0034
Lockwasher 4.0 helical 4.1-mm-id 7.6-mm-od i g 2190-0586
Screw 6/32 flat head Pozidriv 0.312-in-1g 2 2360-0194
Screw 10/32 pan head Pozidriv 0.5-in-lg 36 2680-0103
Screw 10/32 pan head Pozidriv 0.31 2-in-lg 2 2680-0129
Hex Nut w/lkwr 10/32 0.125-in-thk 7 2740-0003
Double-Chamfer Hex Nut 1/4-20-thd 0.188-in-thk 1 2950-0004
Flat Washer 4.0 4.4-mm-id 8.85-mm-od 2 3050-0893
Sholder Screw 4 85043-20002
Leveling Nut 4 85043-20004

A-4 Backdating 85043A



85043A

Table A-1. Replaceable Parts (continued)

Qty Per | HP Replacement
Description System | Part Number
Documentation
HP 85043A Manual 1 85043-90001
Microfiche 85043-90002
Not Included with Rack
System Rack Upgrade Kit 85043-60012
TOP

\

FRONT PANEL

(2 PMCE\

DIAPHRAM

(ON SIDE PANEL) \
{

2 PLACES)

FILLER PANEL —=

(2 PLACES)

WORK SURFACE
SUPPORT RAILS

INSTRUMENT
SUPPORT RAIL

\

BLOLOD

BLANK

FRONT PAMEL

LOCK FOOT
(4 PLACES)

\Ib—ﬂﬂﬂﬂﬂ_

i

y 4

DRAWER

"

— &
T
]

/-I;

Figure A-1. Replaceable Parts

Backdating A-5



Hewlett-Packard Sales and Service Offices

IN THE UNITED STATES
California

Hewlett-Packard Co.

1421 South Manhattan Ave.
P.O. Box 4230

Fullerton, CA 92631

(714) 999-6700

Hewlett-Packard Co.

301 E. Evelyn

Mountain View, CA 94039
(415) 694-2000

Colorado
Hewlett-Packard Co.

24 Inverness Place, East
Englewood, CO 80112
(303) 649-5000

Georgia
Hewlett-Packard Co.
2000 South Park Place
P.0O. Box 105005
Atlanta, GA 30339
(404) 955-1500

Illinois

Hewlett-Packard Co.

5201 Tollview Drive
Rolling Meadows, IL 60008
(312) 255-9800

New Jersey
Hewlett-Packard Co.
120 W. Century Road
Paramus, NJ 07653
(201) 265-5000

Texas
Hewlett-Packard Co.
930 E. Campbell Rd.
Richardson, TX 75081
(214) 231-6101

IN AUSTRALIA

Hewlett-Packard Australia Ltd.

31-41 Joseph Street
Blackburn, Victoria 3130
895-2895

IN CANADA

Hewlett-Packard (Canada) Ltd.

17500 South Service Road
Trans-Canada Highway
Kirkland, Quebec H9J 2X8
(514) 697-4232

IN FRANCE
Hewlett-Packard France
F-91947 Les Ulis Cedex
Orsay

(6) 907-78-25

IN GERMAN FEDERAL
REPUBLIC
Hewlett-Packard GmbH
Vertriebszentrale Frankfurt
Berner Strasse 117
Postfach 560 140

D-6000 Frankfurt 56
(0611) 50-04-1

IN GREAT BRITAIN
Hewlett-Packard Ltd.
King Street Lane
Winnersh, Wokingham
Berkshire RG11 5AR
0734 784774

IN OTHER EUROPEAN
COUNTRIES

Hewlett-Packard (Schweiz) AG

Allmend 2
CH-8967 Widen (Zurich)
(0041) 57 31 21 11

IN JAPAN
Yokogawa-Hewlett-Packard Ltd.
29-21 Takaido-Higashi, 3 Chome
Suginami-ku Tokyo 168

(03) 331-6111

IN PEOPLE’S REPUBLIC

OF CHINA

China Hewlett-Packard, Ltd.

P.O. Box 9610, Beijing

4th Floor, 2nd Watch Factory
Main Bldg.

Shuang Yu Shu, Bei San Huan Rd.
Beijing, PRC

256-6888

IN SINGAPORE
Hewlett-Packard Singapore
Pte. Ltd.

1150 Depot Road
Singapore 0410

273 7388

Telex HPSGSO RS34209
Fax (65) 2788990

IN TATWAN
Hewlett-Packard Taiwan
8th Floor, Hewlett-Packard
Building

337 Fu Hsing North Road
Taipei

(02) 712-0404

IN ALL OTHER LOCATIONS
Hewlett-Packard Inter-Americas
3495 Deer Creek Rd.

Palo Alto, California 94304

A-6 Backdating

85043A






